
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
possibly- halve such level of Chloride effiuent. However, at this time 

no technology exists to remove even this reduced amount, and to atta.in 

levels of 9 - 15·5 Kg/Ton appears somewhat um.-ealistic. 

- 5 -



8 

(ii) With regard to Cr+++ levuls, it may be possible to achieve 

the discharge concentration stanc..ards regarding effluent. However, 

Cr+++ levels in sludge ~ inevi. table. or more significance are the 

promulgated Index tJl Chrome Recovecy. The levels of real recovecy, 

given today's available technology-, cannot reach levels of 98·5 -

99·0%. 

Bayer employing their patented materials have possibly achieved 

highest Chrome fixatio:c. levels. Luck (J .A.L.C.A 1980 (75.10.378) 

under controlled conditions obtained 98·5% ttiation at the end of 

tanning, however, when allowance is inade for subsequent bleeding during 

saJllQ:i.ng, splitting and retannage, the effective fixation level Wa:J 

onlz 94·5%. If om accepts that such process is not suitable for 

all leathers, mar not be employed utilizing chrome liq~rs prepared at 

the tanneey f?'Oall Bichromate (generallz practised in China), and of 

even more iMportance, substitute material (of Bay3r type) is not yet 

produced in P.R. China, the suggested recycle index appears a very 

long term objecti~e. 

Given normal precipitation of the residual ~an Fl.oat one could 

expect 85% effective recycling, ii' one also collected the liquors 

produced bz piling, s8JllDJiYing etc. one may achieve effective recycling 

of 90%. 

C COURSE OF LECTORES 

Outline of the subjects covered in the lectures ma7 be seen at 

Annex II, as may the details of the participants. 

The afternoon discussion groups may be considered very fruitful, 

with such smaller groups ( 8 - 9 people), it was possible to understand 

their real problems and needs. 

on three ~ areas :-

Generallz the discussions centered 

1 • Plant and Macbine17 Utilized in the West 

The expert had a selection of technical leafiets covering a :dde 

z·ange of equipment employed. (Brushed 3creens, Racks, Pumps, aotors, 

- 6 -



9 

Floating Aerators, Sedimentation Units, Band Presses, etc.). The 

operation of such equipnmt was discussed aDd technical parameters 

and prices noted. 

{Arrangements have been made to circul.arize to the participants 

copies o! a mrrro publication ID/WG 411/10 which at Annex IV has 

details of equipment available from over one hundred. suppliers). 

2. Etticiency of E:rfiuent Treatment Plants 

During discussion it became obvious that a number of participants 

were operating tannery effluent treatment schemes, but :aot obtaining 

optimum results. In general the poor performance appeared to be 

due to one or more of the following : 

a) Attempting to operllte without effective now 

control. The need, especially during physico-chemical 

sedimentation, for regular now control did not appear to 

have been included in their projects. In most cases now = 
rate of discharge from tannery yielding surges at peak discharge 

periods and overloading of plant. 

b) Non appreciation of basic philosophy accepted 

elsewhere, i.e. removal of maximum pollutant during primary 

treatment to lessen the size and load of subsequent biological. 

treatment. 

c) Overloading the biological plant, i.e. attempting 

to exceed the normal loading for activated sludge systems, 1.e 

O • 2 - O • 4 Kg :OOD/Kg MLVSS day. With MLSS of 1 , 500 - 3, 000 mg/L 

• O·J - o-6 Kg ron!M3 day. 

d) Given the low ambient temperatures during winter 

and the of'ten poor primary treatments, allowing a high inorganic 

loading in the biolog1.cal treatment, even the loadings at c ) 

above would be ambitious. 

e ) The poor primary treatments could be due to the 

umrillingnes~ to employ pol191ectrolytes to aid sedimentation. 

Originally the participants informed the expert that Chinese 

polyelectrolytes had not proven e.f'fective. However, at a 

- 7 -



10 

later date when the expert wa~ carrying out some laboratory 

trials with UK polyelectrolyte samples he had carried v.i. th 

him, a new Chinese product showed similar efficient results 

when eJIPloyed v.i.th Al.um. (Details of trials at Annex III). 

3. Better Bnviromnental.· Tannery Processing 

Little appreciation was given to lowering of volwnes of water 

employed, recycling and other techniques now in common use elsewhere. 

Possibly the situation will al.ter vhen the standards at GB 3549 come 

into effect, forcing lower water usage. The present management 

structure, whereby- engineers installing and opera ting effluent 

treatment schmes are not able to influence tannery technology-, could 

be reappraised. 

D COMBilIED EFFLUENT PLANT - DA CHUNG SITE 

In anticipation of the relocation or four tanneries to the site 

adjacent to the Hong Guang tannery in .the near future, a group of 

engineering specialists had prepared, during several years work, 

detailed plans for a combined effluent treat!!lent plant. They had 

calculated that following Sulphide, Fat and Chrome pretreatments at 

the individual tanneries, they-;rould have some 9,700 m3/day, with 

pollution levels of circa :-

3:>D5 1168 mg/L 

COD 2252 mg/L 

SS 1037 mg/L 

and they were hoping that after treatment they would be wl thin the 

fallowing dLicbarge standard : 

pH 6 - 9 
SS 500 mg/L 

BODS 60 mg/L 

COD 300 mg/L 
• s 1·0 mg/I. 

- 8 -

.! 
( 

I 



11 

1 • Consultant's .Approach 

Original Jy the consultant was asked to give his outline of a 

treatment plant to process the above effluent. He outlined the 

treatment plant i:dtaJ.led at Ponte a Egola, Northern Italy, which 

is a canbined plant for many tanneries and handles 8, 000 m3 but with 

higher-concentration of pollutants (lower water usage ratios). 'lhe 

system is a classical plant following the accepted principles, i.e. 

equalized flow - pump forward over 24 hours at regular rate - coagulate 

and flocculate - pri.llla.ry sedimentation - activated sludge treat.Dent -

sludge thickening - dewatering on belt press. 

Fig. I shcnts layout and flow. 'lhe sizes and technical parameters 

were given to the interested engineers, (too voluminous to duplicate 

here). 

2. Analysis of the Specialist Ch-oup' s- Scheme 

The consul.tar..~ was given a three volume set of detaile<'L plans 

(50 odd), detaiJjng the groupts proposed treatment plant. The 

annotations had been translated and the engineers further elaborated 

the scheme. Over a two day period the consultant somewhat superficially 

analysed the scheme and directly informed the concerned engineers where 

he felt significant improvements could be effected. The suggestions 

are smmnarized below :-

a) For e1'ficient physico-chemical sedimentation, it is 

essential that a regular flow rate through the plant 

be established, i.e. 9700 m3 - 24 hours = 400 m3/hour. 

This would entail lf-ll"ger holding capacity equalization 

tank and pump flow at 400 m3/hour from such tank (not 

gravi t7 surge/erratic now visualized). 

b) Seriously question the rationale of coagulation after 

biologic treatment. Believe coagulation/flocculation 

and correct sedimentation must precede biologic treatment 

to ensure that the biologic noc is not contaminated by 

unnecessary, non-active, suspended solids. The object 

should be to maximise removal of SS and IDD by sedimentation 

- 9 -



LEGEND : 

1 
2 
3 
4 
5 
6 
7 

1 2 

FIG. I - OuTLil;E PI.Ci - 8 - 10, O::>: m3 /chy 

Equalization and Catalytic Oxidation 
PuJDp Station 
Spontaneous Sedi.Mentor 
pi! adjustment 
Reserve Catalytic Oxidation Tank 
nocculation 
Prir.ia.ry Sedi.."lentation 

J 
I 

I 

I 

I 

~ - <t_A ob..n ,. ood- 1 From . 
"'---------~<--Tanneries 

= Sludge Flow 

LEGEIID (continued) : 

8 
9 

10 
11 
12 
13 
14 

1st Stage Activated Sludge Tanlc 
1 st Stage Sedimentor 
2nd Stage Activated Sludge Tar..k 
2nd Stage Sedil!lentor 
Clean Effluent Discharge 
Sludge Thickener 
Belt Press House 

- 10 -



• 

' 

c) 

d) 

1 3 

to ensure subsequent biologic unit has m::in:imum :OOD to 

consume. 

~ with an efficient sedimentation prior to the 

activated sludge treatment, the orgam.a load appears 

high for the suggested volume and MLVSS levels suggested, 

especially in winter. 

Find :·~ficul.t to visualize treating such a large volume 

of sludt,1;; in Filter Presses. Would suggest Belt Press 

only realistic equipment (S1llon-Hartley or Andritz). 

(This would involve relatively large amounts of poly­

electrolytes, but given the volume of sludge it appears 

the only realistic approach). 

NOTE: Sludge may be 12% of total voll:llle (depending on efficier.cy 

of nocculation), i.e. circa 1164 m3 I day, following 

ihickening it n1a.y occupy 600 m3 /day. A 2 metre Belt 

Pre:ts may handle some 20 m3/hour = 480 m3/aay. Therefore 

two presses required. 

e) Am uncar1.ain of the ef'ficiency of the scraping mechanism 

suggested for the horizontal sedimentation tank. Would 

suggest a proven design (outline drawings given directly), 

or alternatively feel a circular tank and scraper could 

prove more erficient. 

E EFFLUENT TREATMEHT PLANT FOR THE SHANGHAI UATHER 
RESEARCH INSTITUTE. 

The future production programme was discussed and a simple 

treatment scheme proposed. It may be found in detail at Anr.ex III. 

- 11 -



1 4 

IV RECOMMENDATIONS 

It is recommended that :-

1 • Whea the effluent treatment plant is installed fo'!" the 

four new tanneries, to be relocated adjacent to Hong Guang Tannery, 

due consideration be given to the suggestions outlined e&rlier at 

para. 111 n. 

2. When the LiiI at Shanghai. install an effluent plant it 

is suggested that the parameters and schema.tic now chart at Annex III 

be employed as the basis. 

3. The LRI investigate how the freely available and cheap 

local Aluminium Chloride may be utilized (with polyelectrolytes) to 

obtain rapid, non bul.k;y sedimentation of pollutants in tannery 

effluent in order to equal tne technical efficiency obtained elsewhere, 

employing aluminium sulphate and polyelectrolytes. (See Annex III). 

- 12 -



1 5 

A...'OO:I I 

TANNERIES VISITED 

The expert briefly viewed three tanneries and their effluent 

treatment schemes :-

t HONG GUAN6 TANNERY (3.t.85) 

Processes s~ 5 ,000 pigskins a day. Up to 40% in vegetable tan. 

(Bala.nee ~hrome). Ef'fiuent handled together with that of an adjacent 

tannery - Rung Wei. Combined volume circa 2, 5uO m3 /day. Apparently" 

80 L water/kg. 

Effluent treabnent reportedly includes :- Screening - catalytic 

oxidation of sulphides - pnmary sedimentation and anaerobic digestion 

of sludge ar.d other solid waste~. However, currently whole effluent 

plant under reconstruction. Did not study plans or parameters, but 

it appears they are attempting to construct a massive joint flocculation: 

sedi.ment•?.tion tank. The anaerobic sludge digestion tower:tank is 

reported not to .function too efficiently (?due to low temperature?). 

2 Il MIN TANMERY (4. t .85) 

Processes daily some 600 domestic bovine hides (circa 2 • 5 m2 each) 

and up to 1 , 000 pigskins (veg. ) • Total. effluent circa 930 m3 I day. 

The effluent J,jreatment plant consists of :-

(i) Catalytic oxidation of unhairing liquors, employing 

a batch system with a fixed slow speed aerator. 

(ii) Partial equalization, dosing with aluminium chloride 

(poor regulatable drip feed). 

(iii) ~dimentation in a pair of parallel vertical now 
sedimentation vessels. 

(iv) Dewatering of sludge in manual type filter presses. 

(v) An air notation tank is being constructed. 

(vi) Chrome in residual floats is precipitated and treated in 

filter press. (Chrome hydroxide is sold to others for 

regeneration). 

- i -



1 6 

3 JIAU SIN TANNERY (Previous1z known as Zhun Yi) (4.1 .85) 

Processes some 4,000 goats a day, employing approximately 350 r:i
3
/d. 

Dae to the lack of space at the tannery site, treatment - physi.co 

chemical - is carried out in three elevated tanks, where batch dosing 

and sedimentation is practised. Sludge is dewatered in simple, crude 

filter presses. Chrome in residual floats is precipitated and 

treated in fi1 ter press. (Chrome Hydroxide is sold to others for 

regeneration). 

Effluent saJDples from this tannery employed in laborator-y­

sedimentation/jar tests at LR.I (see. Annex III). 

- ii -



1? 

ANNEX II 

;;oURSE OF LECTURES/SEMINARS/DISCUSSIONS 

The Institute had assembled a group of 29 interested parties for 

this short course, they represented :-

TaDil8ries Research Leather Un:iversitz Erfiuent ~ 
Institute Corporation GrollD 

Beijing 1 

Chungdu 1 1 1 

Hufei 2 

Kwanchao 1 

Shangha:i 10 4 6 

Tianjin 1 1 

15 5 2 1 6 

The participants held the following professional. levels :-

Engjneers 1 

Assistant Er·gj neers 8 

Technicians 12 

Cadre 2 

29 

1 

) 

2 

1 

20 

2 

29 

The course occupied 10 working dqs - with a 3 hour lecture in the 

mornings to all participants. During the afternoons three separate 

groups were formed and discussions held. 

The lecture3 covered the following areas :-

Lecture 1 :- GeDSral review - pollui;ion levels and possible 

removal. Principles. Need tor better enviromaental tanne:cy 

technology. Dl.scharge regulations etc. 

Lecture 2 :- Pollution levels. Better environmental 

processing - reduce water - modify unhairing - recycle unhairing etc. 



1 8 

Lecture J :- Protein precipitation. Chrome high fix -

Direct recycle - precipitates etc. Liri.tan and rapid vegetable. 

Lecture 4 :­
streaming. 

Outline pr.imaey (physico-chemi.cal) schemes. 

Lecture 5 :­
sedimentation etc. 

Catalytic oxidation - equalization - .flcccul~tion -

Lecture 6 :- Sedimentation, sludge dewatering, filter presses, 

band presses. Incineration. Anaerobic digestion. 

Lecture 7 :­
activated sludge. 

:OOD/MLUSS etc. 

Lecture a :-
Lecture 9 :-

T..ecture 10 :-. 

) 
: 
) 

Biological treatment. High and low load 
0%ygen transfer. Nutrients. Ratios 
Oxidation ditch parameters and equipment. 

Design parameters. Retention times. 

Flow rates. Mixing. Oxygen transfer. 

Complete scheme of treatment review. 

- - - - - - - - - - - - - -

Costs. 

In addition to the above the expert also presented a 1 ! hour 

Paper to some 50 - 60 members of the Shanghai Leather Chemists 
Association : "The Interrelationship Between Tannecy" Technology 
and Tannecy" Effluents". 

- i7 -



19 

AmlEI ID A 

Em.UENT TREATMENT PLANT AT SHANGHAI LEA.THER RESEARCH CENTRE 

A BASIC DATA 

The expert was unable to obtain analytical data regarding 

characteristics of a composite effiuent from the I.RI. 

production process employed was available. 
No definitive 

It was expected that current concentration levels would 

approximate those employed for the four tanneries being relocated, i.e.:-

~::JS 1168 mg/L 

COD 2252 mg/L 

SS 1037 mg/L 

Current water usage at I.RI would appear to be circa 80 L/Kg. 

The expert was instructed to assume a daily now of some 30 m3• 

This would currently represent some 37 pigs a day' i..e. 37 x 10 Kg x 
Bo litres= 29·6 n?. 

If the National Jta.ndard - GB 3549 - is introduced 'With its 

limitation on volume of water employed (45 L/Kg) such 30 m.3 would 
represent some 67 pigs/day. 

of pollutants). 
(Possibly with increased concentration 

The LRI personnel had not decided how they would obtain such lower 

levels of water C?onsumption, but felt they may have to introduce both 

snorter floats plus some recycling. The Director felt that the LRI 

would be classified as a Class 2 Tannery, and would need to obtain 
final effluents of :-

pH 6 - 9 
SS <400 mg/L 

OOD < 500 mg/L 
"' s (3 

- v -



20 

B SYSTEM SELECTION 

Th.e expert felt that initially the LRI should install :-

(i) Catalytic oxidation of unhairing liquors, 

(ii) Coagulation and .fl.occulation followed by 

sedimentation. 

Erperi.ence elsewhere suggests pollu-tion removal levels obtainable 

by physico chemical primary treatment could be :-

% Removals 